LIST NO. 1070

@ HITACHI

PNEUMATIC TOOL PARTS LIST

B CONCRETE NAILER

1990-7-10
NC 65AB(E2)

Model NC 65AB

=
i

=




PARTS NC 65AB
'LEO“_‘ CODE NO. DESCRIPTION uNs(gb REMARKS
1 | 949—664 | HEX. SOCKET HD. BOLT M5X30 (10 PCS) 4
2 | 878—805 | TOP GOVER 1 - -
3 | 878-780 | VALVE (AUTOMATIC FEED) 1 -
4 | 878—781 | VALVE DAMPER 1
5 | 987—105 | O—RING (S—10) 1 - -
6 | 878—778 | PACKING (A) 1
7 | 878—804 | HEAD COVER 1 -
8 | 878—779 | PACKING (B) - 1
9 | 878783 | HEAD VALVE O—RING - 1
10 | 878—796 | HEAD DAMPER 1 o -
11 | 878-784 | HEAD VALVE SPRING 1
12 | 878—782 HEAD VALVE 1 S
13 | 878777 | PISTON RING 1 -
14 | 873—731 O—RING (5—28) IRTI;""” - ‘j; ]
15A| 878—776 | PISTON 1
16 | 878—785 | CYLINDER SLEEVE 1
17 | 878—797 | CYLINDER GUIDE R
18 | 980—717 | O—RING (S—38) 1
19 | 878—773 | CYLINDER 1
20 | 996-363 | O~RING (s—40) 1 - B
21 | 878—775 | CYLINDER RING 1
22 | 878774 PISTON DAMPER 1 T T
23 NAME PLATE 1 -
24 | 8786-803 | BODY 1 I
o
25 HITACH! LABEL 1
26 | 874—436 | O—RING (P—4) 1
27 | 878—795 | SPRING (B) 1 -
28 | 878—792 | SPRING 1 - T
29 | 878—769 | TRIGGER 1
30 | 949—864 | ROLL PIN D3X22 (10 PCS) 1 o
31 | 878—801 PUSHING LEVER 1
32 |.878—751 PIN 1 N
—_ 1 -
33 | 985—479 | SEAL LOCK HEX. SOCKET HD. BOLT M8X25 2
34 | 878—750 | TAIL COVER 1 [ B
35 | 872—035 DUST CAP 1 -
36 CAUTION PLATE (A) 1
37 | 878—791 ROLL PIN D2.5X12 2 -
38 | 878—790 | PLUNGER SPRING (B) 2
39 | 878~789 | PLUNGER (B) a R
U o
40 | 878—607 | PLUNGER O—RING 2
41 | 997—218 | O—RING (S—6) 4
42 | 878-788 | VALVEBUSHNG(C) IR
43 | 878—787 | KNOB - 2 -
44 | 949-432 | BOLT WASHER M6 (10 PCS) 1
45 | 878—771 | KNOBBOLT M6X18 1 -
46 | 873—093 | O—RING (1AP—3) 1
47 | B77-703 | VALVE BUSHING (8] - IR - -
48 | 877—704 | PLUNGER SPRING 1
| 49 878—786 H;'PTIIJNGER - 1 - r ]
50 { 877—705 | PLUNGER O—RING 1 S f
51 | 875—638 | O—RING (S—12) 1
52 | 878—800 ] VALVE BUSHING (A) o

07—-80



PARTS NC 65AB
el | cope No. DESGRIPTION o REMARKS
53 | 878—756 | DAMPER 1
54 | 878—760 | FEED SPRING (A) 1 B
55 | 878-758 | FEED PISTON (C) 1
56 | 878~759 | FEED PISTON (B) 1
57 | 878—757 | BACK SPRING (A) 1
58 | 878—761 | FEED PISTON (A) 1
59 | 878—764 O—RING (1AP—11) 1
60 | 878—762 | PACKING (C) 1
61 | 878—763 | FEED PISTON COVER 1
62 | 949~819 | HEX SOCKET HD. BOLT M5X10 (10 PCS) 2
63 | 878—770 | MAGAZINE BUSHING 1
| %) £
| 64 | 878-765 | FEEDER SPRING 1 ]
65 | 878—755 | FEEDER 1
66 | 963—837 | NYLON NUT M6 K
67 | 878—793 | MAGAZINE 1
68 | 878—103 | GUIDE LOCK 1
| 69a| 878308 | SPRING 1
70 | 878-752 | NAIL GUIDE 1 -
71 | 8786-753 | NAIL STOPPER 1
72 | 878-825 | NAIL STOPPER SPRING 1
73 | 878—754 | NAIL GUIDE COVER 1
74 | 877—838 | SEAL LOCK HEX. SOCKET HD. BOLT M4X8 1
75 | 878—499 | CAUTION PLATE 1
S ]
STANDARD ACCESSORIES
ot cope No. DESCRIPTION sy REMARKS
x[501 | s78—768 | ADJUSTER 1 | FORHKG ]
#{502 | 878—766 | NOSE CAPB) 1 | FORHKG
503 | 876—767 | NOSE CAP () 1
* ;4 875—769 PROT—E_E"(IVE GOGGLES 1 FOR HKG
505 | 8786—802 | CASE 1
506 HITACHI LABEL 1 B
«|s07 | 872-422 | HEX BAR WRENCH 6MM 1 | FORUSA
*[508 | 944—458 | HEX BAR WRENGH 4MM 1 | FORUSA ]
(509 | 943-277 | HEX BAR WRENCH 3MM 1 | FORuUSA
07—90

* [ ALTERNATIVE PARTS





